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FCC RF Test Report

Report No. : FG941108B

LTE Band 66 / 1.4AMHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Ref Lavel dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel
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purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 983.76062 MHz | -53.32 dBm 40,32 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 87067216 MHz -53,13 dBm -40,13 d&
1.000 GHz | 1.000 MHz 1.65155 GHz | 54,10 dBm -41,19 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.67779 GHz | -54.07 dém -41,07 d&
1.790 GHz | 3,000 GHz 1.000 MHz | 2.08407 GHz -52,77 dBm -30,77 R 1.790 GHz | 3.000 GHz 1.000 MHz | 2.00040 GHz -52,95 dBm | -30.96 d&
3.000 GHz 9.000.GHz | 1.000 MHz 3.55770 GHz | -45.41 dBm -32.41 dB 3.000 GHz 9.000 GHz | 1.000 MHz 55770 GHz | -45.40 dBm -33.40 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.69279 GHz | -43,50 dBm ~36.50 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69279 GHz -43.34 dBm ~36.34 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73373 GHz -45.47 dBm -32.47 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.73748 GHz -45.50 dBm -32.50 dB
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purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 ¢ 1.000 MHz 206:68416 MHz | -53,17 dBm —40,17 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 803.77561 MHz -53.42 dBm -40,42 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.69668 GHz | -53.96 dBm -40,96 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65365 GHz -54.12 dém -41,12 d8
1.790 GHz | 3,000 GHz 1.000 MHz | 2.07601 GHz -52,74 dBm -30,74 R 1.790 GHz | 3.000 GHz 1.000 MHz | 2 -30.91 d&
3.000 GHz 9.000.GHz | 1.000 MHz 3.42071 GHz | -39.04 dBm -26.04 dB 3.000 GHz 9.000 GHz | 1.000 MHz 3 | 27.64 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.68629 GHz -43.58 dBm -36.58 dB 9.000 GHz | 13.000 GHz 1.000 MHz | 12.66429 GHz -43.38 dBm | -36.38 dB
13.000 GHz 18:000 GHz 1.000 MHz 15.74665 GHz -45.38 dBm -32.38 dB 13.000 5Hz 18.000 GHz 1.000 MHz 15.76081 GHz -45.26 dém -32.26 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941108B

LTE Band 66 / 3MHz
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Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
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purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 944.01049 MHz | -53.38 dBm —40,36 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | a09. -53.23 dBm -40,23 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.64875 GHz | & dBm -40,96 dB 1.000 GHz 1,700 GHz | 1.000 MHz -54.17 dBm -41,17 d&
1 3,000 GHz 1.000 MHz | 2.07943 GHz dBm -30,87 R 1.790 GHz | 1.000 MHz | ? -52,93 dim | 3¢ B
3.000 GHz 9.000.GHz | 1.000 MHz 3.48771 GH. 5 dBm -34.05 dB 3.000 GHz 1.000 MHz 6.86693 GHz | 3 -34.67 dB
9.000 | 13.000 GHz 1.000 MHz | 12.70829 GHz | & dBm ~36.46 dB 9.000 GHz | £ Hz | 1.000 MHz | 12.70729 GHz -43.46 dBm | ~36.46 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.73498 GHz dBim -32.47 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74123 GHz -45.30 dBm -32.30 dB
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purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 947.40380 MHz | -53.,47 dBm 40,47 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 945,94053 MHz -53.30 dBm -40,30 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.66163 GHz | -54.27 dBm -41,27 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65155 GHz | -54.12 dBm -41,12 d8
GHz | 3,000 GHz 1.000 MHz | -52,70 dBm -30,79 R 1.790 GHz | 3.000 G 1.000 MHz | 2.00335 -53.06 dBm | -40.06 d&
3.000 GHz 9.000.GHz | 1.000 MHz -43.99 dBm -30.99 dB 3.000 GHz ©.000 GHz 1.000 MHz 3.55470 GHz | -44.10 dBm -31.10 d&
9.000 | 13.000 GHz 1.000 MHz | -48.56 dBm ~35.56 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69729 GHz 43.38 dim | ~36.38 dB |
13.000 GHz 18.000 GHz 1.000 MHz -45.40 dBm -32.40 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75123 GHz -45.42 dBm -32.42 dB
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 3. -53.29 dBm 30,000 MHz | 1.000 GHz | 1.000 MHz | 906:68416 MHz 42 dBm -40 42 dB
1.000 GHz 1,700 GHz | 1.000 MHz -53.71 dBm 1.000 GHz 1,700 GHz | 1.000 MHz 1.63896 GHz | dém -41,25 dB
1 3,000 GHz 1.000 MHz | -53.01 dBm | 1.790 GHz | 1.000 MHz | 2.09 z dBm
3.000 GHz 9.000.GHz | 1.000 MHz -39.68 dBm 3.000 GHz 1.000 MHz 3.42071 GHz | 6 dBm
9.000 | 13.000 GHz 1.000 MHz | 1 9.000 GHz | £ Hz | 1.000 MHz | 12.70129 GHz -43.27 dém | 5 |
13.000 GHz 18.000 GHz 1.000 MHz 15.73123 GHz 13.000 GHz 18.000 GHz 1.000 MHz 15.72165 GHz -45.42 dBm -32.42 dB
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Range Low | Range Up | RBW | Frequency Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 931.40680 MHz | -53.25 dBm 40,25 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 937.70865 MHz -53.36 dBm -40,36 dB
1.000 GHz 1,700 GHz | 1.000 MHz 1.59808 GHz | -54.01 dBm -41,01 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65820 GHz | -54.26 dBm -41,26 dB
GHz | 3,000 GHz 1.000 MHz | 2.095504 GHz -52.72 dBm -30,72 R 1.790 GHz | 3.000 G 1.000 MHz | 2.07318 G -38.88 di
3.000 GHz 9.000.GHz | 1.000 MHz 3.48571 GH. -47.41 dBm -34.41 dB 3.000 GHz ©.000 GHz 1.000 MHz 3.48571 GHz | -34.52 dB
9.000 | 13.000 GHz 1.000 MHz | 12.661 1 9,48 dBm. | ~36.48 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.66329 GHz 36,36 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.75706 GHz -45.41 dBm -32.41 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74200 GHz -32.26 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941108B

LTE Band 66 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level dBm Offset 5.20d8 Mode Auto Sweep Ref Lavel dBm Offset 5.20'dB Mode Auto Sweep
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Range Low | Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz S dBm 40,39 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 806.19940 MHz -53.47 dBm -40,47 d&
1.000 GHz | 1.000 MHz 5 dBm -41,05 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.64490 GHz | -54.08 dBm -41,08 dB
1.790 GHz | 3,000 GHz 1.000 MHz | dBm -30,93 R 1.790 GHz | 3.000 GHz 1.000 MHz | 2.00738 GHz -52,60 dBm | -38.60 d&
3.000 GHz 9.000.GHz | 1.000 MHz dBm -29.95 dB 3.000 GHz 9.000 GHz | 1.000 MHz 3.55070 GHz | -43.15 dBm -30.15 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -43.50 dBm ~36.50 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69579 GHz -43.31 dBm | ~36.31.d8 |
13.000 GHz 18.000 GHz 1.000 MHz -45.18 dBm -32.18 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74915 GHz -45.11 dBm -32.11 dB
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Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 Mz 1.000 ¢ 1.600 MHz 941,559571 MHz | 5 dBm 40, 30,000 MHz | 1.000 GHz | 1.000 MHz | 905, 71464 Mz -53,18 dBm -40,16 df
1.000 GHz 1,700 GHz | 1.000 MHz 1.69318 GHz | dBm -33, 1.000 GHz 1,700 GHz | 1.000 MHz -36 64 B
1.790 GHz | 3,000 GHz 1.000 MHz | 2.99012 GHz dBm | -39 1.790 GHz | 3.000 GHz 1.000 MHz | -52,98 dim | -30.98 d&
3.000 GHz 2,000 GHz | 1.000 MHz 3.42121 GHz | -39.76 dBm -26 3.000 GHz 2.000 GHz | 1.000 MHz .42121 GHz | -40,74 dBm 27.74 dB
9.000 GHz | 13.000 GHz 1.000 MHz | 12.71179 GHz -43.42 dBm 36 9.000 GHz | 13.000 GHz 1.000 MHz | 69129 GHz 43,53 dBm |
13.000 GHz 18:000 GHz 1.000 MHz 15.74280 GHz -45.35 dim -32.35 dB 13.000 GHz 18:000 GHz 1.000 MHz 15.72415 GHz -45.80 dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FG941108B

LTE Band 66 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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Range Low | Range Up | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B99.89755 MHz | -53,15 dBm 40,15 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 922.19640 MHz -53.31 dBm -40,31 d&
1,700 GHz | 1.000 MHz 6134 GHz | -54.13 dBm -41,13 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.65050 GHz | -54.07 dém -41,07 d&
1 3,000 GHz 1.000 MHz | -52,90 dBm 30,99 R 1.790 GHz | 1.000 MHz | 2.B9456 GHz -53.03 dBm -40.03 d&
3.000 GHz 9.000.GHz | 1.000 MHz -45.98 dBm -32.98 dB 3.000 GHz 1.000 MHz 3.48121 GHz | = -33.58 dB
9.000 | 13.000 GHz 1.000 MHz | -43.42 dBm ~36.42 dB 9.000 GHz | £ Hz | 1.000 MHz | 12.72628 GHz ~36.07 dB |
13.000 GHz 18.000 GHz 1.000 MHz -45.40 dBn -32.40 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74581 GHz -32.36 dB
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Range Low | Range Up | RBW | Frequency Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 987.15392 MHz | -53.41 dBm —40,41 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B898.92804 MHz -53.41 dBm -40,41 d&
1.000 GHz 1,700 GHz | 1.000 MHz 1.65960 GHz | dBm -40,86 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.62706 GHz | -54.13 dém -41,13 d8
GHz | 3,000 GHz 1.000 MHz | dBm z R 1.790 GHz | 3.000 G 1.000 MHz | -52,55 dim | -38.55 di
3.000 GHz 9.000.GHz | 1.000 MHz dBm dB 3.000 GHz ©.000 GHz 1.000 MHz -43.08 dBm -30.08 d&
9.000 | 13.000 GHz 1.000 MHz | dBm | ~36.41 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69629 43.28 dBm | 36,28 dB |
13.000 GHz 18.000 GHz 1.000 MHz dBm -32.58 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74956 GHz -45.49 dBm -32.4% dB
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LTE Band 66 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
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Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 804.74513 MHz | -53.30 dBm —40,30 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | B72.75112 MHz -40,33 dB
1,700 GHz | 1.000 MHz 1.69773 GHz | 1.000 GHz 1,700 GHz | 1.000 MHz 1.69773 GHz | -24,31 dB
1 3,000 GHz 1.000 MHz | 08972 GHz 1.790 GHz | 1.000 MHz | '2.09415 GHz - b
3.000 GHz 9.000.GHz | 1.000 MHz 3 71 GH: 3.000 GHz 1.000 MHz 3.42171 GHz | -27.42 dB
9.000 | 13.000 GHz 1.000 MHz | 12.70029 GHz | 9.000 GHz | £ Hz | 1.000 MHz | 12.69029 GHz -43.43 dBm | 5 |
13.000 GHz 18.000 GHz 1.000 MHz 15.73081 GHz 13.000 GHz 18.000 GHz 1.000 MHz 15.74706 GHz -45.62 dBm -32.62 dB
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Limit tthﬁrk 3 Limit (an
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purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz B98.44328 MHz | -53.30 dBm —40,30 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 941.10195 MHz -53.41 dBm -40,41 d&
1.000 GHz 1,700 GHz | 1.000 MHz -53.46 dBm -40,46 0B 1.000 GHz 1,700 GHz | 1.000 MHz 1.62881 GHz | -41,17 d&
GHz | 3,000 GHz 1.000 MHz | -52,90 dBm 30,90 dR 1.790 GHz | 3.000 G 1.000 MHz | 2.98004 GHz -38.54 di
3.000 GHz 9.000.GHz | 1.000 MHz -45.85 dBm -32.85 dB 3.000 GHz ©.000 GHz 1.000 MHz 3.47671 GHz |
9.000 | 13.000 GHz 1.000 MHz | 1 9,44 dBm ~36.44 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.69229 GHz
13.000 GHz 18.000 GHz 1.000 MHz 15.74200 GHz -45.58 dBm -32.58 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74331 GHz
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Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level dBm Offset 5.20d8 Mode Auto Sweep Ref Lavel dBm Offset 5.20'dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit {heck Limit (Lnrnc
1o PURICHS | INE ABS -10 déAP—$EURIOUS LINE ARS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi T 40 dBm
- A ||| 50 dBm T iy -
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz BE1.96152 MHz | -53,13 dBm 40,13 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 857.58371 MHz -53,15 dBm -40,15 d&
1.000 GHz | 1.000 MHz 1.67989 GHz | -54.20 dBm -41,20 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.69353 GHz | -54.17 dBm -41,17 d&
1.790 GHz | 3,000 GHz 1.000 MHz | -30,76 dBm -17,76 B 1.790 GHz | 3.000 GHz 1.000 MHz | 1.79262 GHz -32.12 dBm -19.12 d8
3.000 GHz 9.000.GHz | 1.000 MHz -40.77 dBm 3.000 GHz 9.000 GHz | 1.000 MHz 3.53171 GHz | -42.07 dBm -29.07 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -43.29 dBm g 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.70229 GHz -43.31 dBm | ~36.31.d8 |
13.000 GHz 18.000 GHz 1.000 MHz -45.45 dBm -32.45 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.72200 GHz -45 .44 dBm -32.44 dB
[ i (| ) i il O]

Date 3 MAY 2018 091854

Date 3 MAY 2019 091936

LTE Band

66 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum ectr
Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep Ref Lavel 000 dém  Offset 5.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk Limit (Lnnrx
10 AdfE—$PURIONS | INF_ARS 10 dNP—EPURIONS }INE ABS
EPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dy -20 dBm
3pds -30 dBm
_40 b 40 dBm -
| I o~ ol 1. —— . -
60 e
-70 dBm
-80 der -60 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs ALimit
30,000 Mz 1.000 ¢ 1.600 MHz 95564468 MHz | -53.28 dBm 40,25 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 959,52274 Mz -53.52 dBm -40,52 dp
1.000 GHz 1,700 GHz | 1.000 MHz -26,85 dB 1.000 GHz 1,700 GHz | 1.000 MHz -43.59 dém -30,59 d&
1.790 GHz | 3,000 GHz 1.000 MHz | Bm -30,72 R 1.790 GHz | 3.000 GHz 1.000 MHz | -52,60 dBm | 3 ¢
3.000 GHz 2,000 GHz | 1.000 MHz -39.67 dBm -26.67 dB 3.000 GHz 2.000 GHz | 1.000 MHz -40,71 dBm 71 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -43.44 dBm. -36.44 dB 9.000 GHz | 13.000 GHz 1.000 MHz | z -43.23 dém | -36.23 d8
13.000 GHz 18:000 GHz 1.000 MHz 15.74623 GHz -45.53 dim -32.53 dB 13.000 GHz 18:000 GHz 1.000 MHz 15.75246 GHz -45 .38 dém -32.38 dB
L i CUNNNRDY we )i SRR .

Date. 3MAY 2019 09:44.08

Date. 3MAY 2019 09:44.48
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SPORTON LAB.

FCC RF Test Report Report No. : FG941108B

LTE Band 66 / 20MHz

lEE’
Ref Level 0,00 dBm Offset 5.20 d8 Mode Auto Sweep Ref Lavel 0,00 dBm Offset 5.20 dB Mode Auto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit tjherk 5 Limit {
-10 AdAR—HEURIOUS LINE ARS 55 -10 déRP—RURIOUS LINE AR
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi 40 dBm
.
= -50 dBrm Ak = =
-50 d
<70 dBi <70 dBrm
20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 817.34863 MHz | -53.34 dBm —40,34 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 829.46777 MHz -53.20 dBm -40,20 d&
1,700 GHz | 1.000 MHz 1.69983 GHz | -52.11 dBm -30,11 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.59983 GHz | -53.51 dém -40,51 dB
1 3,000 GHz 1.000 MHz | 2.08488 GHz -53.00 dBm ~40.00 B 1.790 GHz | 1.000 MHz | 2.08956 GHz -52,90 dBm -38.80 d&
3.000 GHz 9.000.GHz | 1.000 MHz 3.47221 GH. -45.17 dBm -32.17 dB 3.000 GHz 1.000 MHz 3.47221 GHz | -45.48 dBm -32.48 dB
9.000 | 13.000 GHz 1.000 MHz | 12.69879 GHz | -43.42 dBm ~36.42 dB 9.000 GHz | £ Hz | 1.000 MHz | 12.70529 GHz -43.43 dBm | ~36.43 dB |
13.000 GHz 18.000 GHz 1.000 MHz 15.74081 GHz -45.03 dBn -32.02 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.75748 GHz -45.32 dBm -32.32 dB
[ i (| L il CUIRNRNN) e
Date 3 MAY 2018 094826 Date. 3 MAY 2019 08:4817
(7
Ref Level 0,00 dém  Offset 5.20 dg Mode Auto Sweep Ref Lavel 000 dBm Offset 5.20 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit tthﬁrk RS Limit (an
-10 MRR—HEURLOUS LINE ABS 58 -10 dEAR—FLURIOUS LINE ABS
SPURIOUS. LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
40 dBi ]. 40 dBm
! B oy 50 dBm I R -
= et et | P
60 e
-70 dg -70 dBm
-80 der -80 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Epurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | RangasUp | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 200.86707 MHz | -53.33 dBm 40,33 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 920.74213 MHz -53.59 dBm -40,59 d&
1.000 GHz 1,700 GHz | 1.000 MHz -54.24 dBm -41,24 dB 1.000 GHz 1,700 GHz | 1.000 MHz 1.66029 GHz | -54.21 dém -41,21 dB
GHz | 3,000 GHz 1.000 MHz | -20.34 dBm £.34 R 1.790 GHz | 3.000 G 1.000 MHz | 1.79706 GHz -32 49 dBm |
3.000 GHz 9.000.GHz | 1.000 MHz | -40.52 dBm .52 dB 3.000 GHz ©.000 GHz 1.000 MHz 3 21 GHz | -42.06 dBm
9.000 | 13.000 GHz 1.000 MHz | 12.75878 GHz | .30 dBm. | ~36.30 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.73028 GHz - dBm | |
13.000 GHz 18.000 GHz 1.000 MHz 15.74831 GHz -32.17 dB 13.000 GHz 18.000 GHz 1.000 MHz 15.74873 GHz -45.15 dBm -32.15 dB
L i L il CHIRNERYD we
Date. 3.MAY 2019 09:53.57 Date. 3MAY 2019 09:54.49
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wamanas. FCC RF Test Report

Report No. : FG941108B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0015
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0025
20 Battery End Point 0.0018

Note:

1. Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.5V. ; Maximum Voltage =4.4V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG941108B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0017
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0025
0 Normal Voltage 0.0006
-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0026
20 Battery End Point 0.0018
Note:

1. Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.5V. ; Maximum Voltage = 4.4V.

Sporton International (Kunshan) Inc.
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wamanas. FCC RF Test Report

Report No. : FG941108B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0017
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0025
20 Battery End Point 0.0019

Note:

1. Normal Voltage =3.85V. ; Battery End Point (BEP) = 3.5V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
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wamanas. FCC RF Test Report

Report No. : FG941108B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0015
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0006

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0025
20 Battery End Point 0.0018

Note:

1. Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.5V. ; Maximum Voltage = 4.4V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG941108B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0017
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0025
20 Battery End Point 0.0018

Note:

1. Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.5V. ; Maximum Voltage = 4.4V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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wamanas. FCC RF Test Report

Report No. : FG941108B

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0013
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0028
0 Normal Voltage 0.0005

-10 Normal Voltage 0.0003 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0001
20 Normal Voltage 0.0025
20 Battery End Point 0.0018

Note:

1. Normal Voltage = 3.85V. ; Battery End Point (BEP) = 3.5V. ; Maximum Voltage = 4.4V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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=amanas. FCC RF Test Report Report No. : FG941108B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2 / 20MHz / QPSK
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3702 -58.16 -13 -45.16 -64.73 1.848 8.42 H
5556 -57.78 -13 -44.78 -66.14 2.32 10.68 H
7404 -54.53 -13 -41.53 -63.86 2.61 11.94 H
Lowest
3702 -56.62 -13 -43.62 -63.19 1.85 8.42 \%
5556 -58.07 -13 -45.07 -66.43 2.32 10.68 \%
7404 -54.35 -13 -41.35 -63.68 2.61 11.94 \%
3744 -60.04 -13 -47.04 -66.61 1.848 8.42 H
5616 -57.53 -13 -44.53 -65.89 2.32 10.68 H
7482 -54.68 -13 -41.68 -64.01 2.61 11.94 H
Middle
3744 -60.03 -13 -47.03 -66.60 1.85 8.42 \%
5616 -58.29 -13 -45.29 -66.65 2.32 10.68 \%
7482 -54.81 -13 -41.81 -64.14 2.61 11.94 \%
3780 -58.95 -13 -45.95 -65.52 1.848 8.42 H
5676 -57.39 -13 -44.39 -65.75 2.32 10.68 H
7566 -54.91 -13 -41.91 -64.24 2.61 11.94 H
Highest
3780 -58.85 -13 -45.85 -65.42 1.85 8.42 \%
5676 -58.27 -13 -45.27 -66.63 2.32 10.68 \%
7566 -54.82 -13 -41.82 -64.15 2.61 11.94 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Kunshan) Inc. Page Number : B1 of B7
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=amanas. FCC RF Test Report Report No. : FG941108B

LTE Band 5/ 10MHz / QPSK

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1650 -68.39 -13 -55.39 -72.87 1.21 5.68 H
2475 -64.51 -13 -51.51 -68.77 1.541 5.80 H
3300 -63.30 -13 -50.30 -69.45 1.73 7.88 H
Lowest
1650 -68.13 -13 -55.13 -72.60 1.21 5.68 \%
2475 -63.88 -13 -50.88 -68.14 1.541 5.80 \%
3300 -63.59 -13 -50.59 -69.74 1.726 7.88 \%
1665 -68.40 -13 -55.40 -72.88 1.21 5.68 H
2495 -64.70 -13 -51.70 -68.96 1.541 5.80 H
3330 -62.79 -13 -49.79 -68.94 1.73 7.88 H
Middle
1665 -68.60 -13 -55.60 -73.07 1.21 5.68 \%
2495 -63.96 -13 -50.96 -68.22 1.541 5.80 \%
3330 -63.04 -13 -50.04 -69.19 1.726 7.88 \%
1680 -68.37 -13 -55.37 -72.85 1.21 5.68 H
2520 -64.73 -13 -51.73 -68.99 1.541 5.80 H
3360 -63.06 -13 -50.06 -69.21 1.73 7.88 H
Highest
1680 -68.67 -13 -55.67 -73.14 1.21 5.68 \%
2520 -63.43 -13 -50.43 -67.69 1.541 5.80 \%
3360 -63.25 -13 -50.25 -69.40 1.726 7.88 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=amanas. FCC RF Test Report Report No. : FG941108B
LTE Band 7 / 20MHz / QPSK
Channel Frequency EIRP Limit S\r{rirt Pi.vf/;(ler Txléisasble ™ gr;tiinna Polarization
(MHz) (dBm) (dBm) (dB) (dBm) (dB) (dBi) (HV)
5000 -60.20 -25 -35.20 -70.41 3.03 13.24 H
7503.27 -61.10 -25 -36.10 -70.55 3.56 13.01 H
10004 -49.32 -25 -24.32 -58.84 3.92 13.44 H
12504 -53.26 -25 -28.26 -63.18 4.44 14.36 H
15006 -43.55 -25 -18.55 -53.92 4.77 15.14 H
Lowest
5000 -53.64 -25 -28.64 -63.85 3.03 13.24 \%
7504 -57.49 -25 -32.49 -66.94 3.56 13.01 \Y
10004 -52.66 -25 -27.66 -62.18 3.92 13.44 \%
12504 -55.30 -25 -30.30 -65.22 4.44 14.36 \%
15006 -44.78 -25 -19.78 -55.15 4.77 15.14 \%
5052 -61.85 -25 -36.85 -72.06 3.03 13.24 H
7578.27 -60.71 -25 -35.71 -70.16 3.56 13.01 H
10104 -51.56 -25 -26.56 -61.08 3.92 13.44 H
12630 -55.47 -25 -30.47 -65.39 4.44 14.36 H
15156 -50.67 -25 -25.67 -61.04 4.77 15.14 H
Middle
5052 -56.83 -25 -31.83 -67.04 3.03 13.24 \%
7576 -57.95 -25 -32.95 -67.40 3.56 13.01 \%
10104 -58.06 -25 -33.06 -67.58 3.92 13.44 \%
12630 -56.64 -25 -31.64 -66.56 4.44 14.36 \%
15156 -50.92 -25 -25.92 -61.29 4.77 15.14 \%
5100 -60.63 -25 -35.63 -70.84 3.03 13.24 H
7652 -61.04 -25 -36.04 -70.49 3.56 13.01 H
10204 -51.05 -25 -26.05 -60.57 3.92 13.44 H
12756 -49.48 -25 -24.48 -59.40 4.44 14.36 H
15306 -48.05 -25 -23.05 -58.42 4.77 15.14 H
Highest
5100 -50.78 -25 -25.78 -60.99 3.03 13.24 \%
7652 -55.92 -25 -30.92 -65.37 3.56 13.01 \%
10204 -55.15 -25 -30.15 -64.67 3.92 13.44 \%
12756 -52.03 -25 -27.03 -61.95 4.44 14.36 \%
15306 -50.15 -25 -25.15 -60.52 4.77 15.14 \%
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=amanas. FCC RF Test Report Report No. : FG941108B

LTE Band 12/ 10MHz / QPSK
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1400 -66.33 -13 -53.33 -72.35 1.40 9.57 H
2098.77 -64.93 -13 -51.93 -72.34 1.87 11.44 H
2798.36 -62.48 -13 -49.48 -71.37 2.31 13.35 H
Lowest
1400 -66.76 -13 -53.76 -72.78 1.40 9.57 \%
2098.77 -65.05 -13 -52.05 -72.46 1.87 11.44 \%
2798 -62.53 -13 -49.53 -71.42 2.31 13.35 \%
1406 -65.72 -13 -52.72 -71.74 1.40 9.57 H
2110 -64.80 -13 -51.80 -72.21 1.87 11.44 H
2813.36 -61.46 -13 -48.46 -70.35 2.31 13.35 H
Middle
1406 -65.98 -13 -52.98 -72.00 1.40 9.57 \%
2110 -65.13 -13 -52.13 -72.54 1.87 11.44 \%
2814 -61.49 -13 -48.49 -70.38 2.31 13.35 \%
1414 -66.33 -13 -53.33 -72.35 1.40 9.57 H
2120 -65.64 -13 -52.64 -73.05 1.87 11.44 H
2826.36 -61.84 -13 -48.84 -70.73 2.31 13.35 H
Highest
1414 -67.01 -13 -54.01 -73.03 1.40 9.57 \%
2120 -65.74 -13 -52.74 -73.15 1.87 11.44 \%
2826.36 -62.11 -13 -49.11 -71.00 2.31 13.35 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=amanas. FCC RF Test Report Report No. : FG941108B

LTE Band 13/ 5MHz / QPSK
Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1554 -66.19 -13 -563.19 -67.90 2.23 6.09 H
2332.02 -64.71 -13 -51.71 -65.24 2.83 551 H
3108 -62.20 -13 -49.20 -64.14 3.21 7.30 H
Lowest
1554 -66.13 -13 -53.13 -67.84 2.23 6.09 \%
2332.02 -64.62 -13 -51.62 -65.15 2.83 551 V
3108 -61.90 -13 -48.90 -63.84 3.21 7.30 V
1560 -66.96 -40 -26.96 -68.67 2.23 6.09 H
2339.52 -63.96 -13 -50.96 -64.49 2.83 551 H
3120 -62.35 -13 -49.35 -64.29 3.21 7.30 H
Middle
1560 -66.78 -40 -26.78 -68.49 2.23 6.09 V
2339.52 -64.22 -13 -51.22 -64.75 2.83 551 V
3120 -62.79 -13 -49.79 -64.73 3.21 7.30 V
1564 -66.53 -40 -26.53 -68.24 2.23 6.09 H
2346 -64.00 -13 -51.00 -64.53 2.83 551 H
3126 -62.72 -13 -49.72 -64.66 3.21 7.30 H
Highest
1564 -66.75 -40 -26.75 -68.46 2.23 6.09 V
2346 -63.60 -13 -50.60 -64.13 2.83 551 V
3126 -62.65 -13 -49.65 -64.59 3.21 7.30 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=amanas. FCC RF Test Report Report No. : FG941108B

LTE Band 13/ 10MHz / QPSK
channel |Feueney| R | it |G | Vigsy | gan | Polazator
(dB) (dBm ) (dB) (dBi)
1556 -65.17 -13 -52.17 -66.88 2.23 6.09 H
2332 -63.71 -13 -50.71 -64.24 2.83 5.51 H
' 3108 -61.68 -13 -48.68 -63.62 3.21 7.30 H
iddle 1556 -65.60 -13 -52.60 -67.31 2.23 6.09 \
2332 -63.39 -13 -50.39 -63.92 2.83 5.51 \
3108 -62.08 -13 -49.08 -64.02 3.21 7.30 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=amanas. FCC RF Test Report Report No. : FG941108B

LTE Band 66 / 20MHz / QPSK

Frequency EIRP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3420 -60.70 -13 -47.70 -67.02 181 8.13 H
5136 -58.01 -13 -45.01 -65.99 2.222 10.20 H
6846 -55.26 -13 -42.26 -64.08 254 11.36 H
Lowest
3420 -60.57 -13 -47.57 -66.89 181 8.13 \%
5136 -58.32 -13 -45.32 -66.30 2.222 10.20 \%
6846 -56.42 -13 -43.42 -65.24 254 11.36 \%
3474 -60.76 -13 -47.76 -67.08 181 8.13 H
5208 -58.29 -13 -45.29 -66.27 2.222 10.20 H
6942 -55.48 -13 -42.48 -64.30 2.54 11.36 H
Middle
3474 -60.67 -13 -47.67 -66.99 181 8.13 \%
5208 -58.51 -13 -45.51 -66.49 2.222 10.20 \%
6942 -56.12 -13 -43.12 -64.94 2.54 11.36 \%
3522 -60.02 -13 -47.02 -66.34 181 8.13 H
5286 -57.81 -13 -44 .81 -65.79 2.222 10.20 H
7044 -55.33 -13 -42.33 -64.15 2.54 11.36 H
Highest
3522 -60.12 -13 -47.12 -66.44 181 8.13 \%
5286 -58.29 -13 -45.29 -66.27 2.222 10.20 \%
7044 -56.10 -13 -43.10 -64.92 2.54 11.36 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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